FCC/IC TEST REPORT

EROATOMN LAB.

Report No.

Vertical Polarization

Data: 7 File: D:'Project'200604 Movatel'6D 1306 Part 22HWCDMA 850.EMI (12)
5 Lewvel {(Bm} Date: 2006-12-20
FCC PART22:24
-50
1 2 3
100 30 a84. 138. 192, 246. 300
Trace: (Discrete) Rrequency \Whz)
Site : BCHEHY
Condition : LE-SFURICUR VERTICAL
ENT : Module
Fower : Drunrrry Battexy (35.5Wde)
Maodel : B3 601506
Iode : WCDhis 250 Lindk Mode £0h4152
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
Wiz dBm dB dBm dBm dB
| 9Z2.6 -70.73 -57.73 -13.00 -62.06 -8.67 Peak
2z 149.9 7067 -537.67 -13.00 -62.23 -8.14 Peak
3 296.5 -T0.21 -57.21 -13.00 -63.69 -6.52 Peak
Data: 8 File: D:'Project'200604 Movatel'6D1306'Part 22HWCDMA 850.EMI (12)
- Lewvel {dBm) Date: 2006-12-20
FEC PART22:24
1
2
-50 L_‘/‘WJ
108 300 440. 580. T720. 860. 1000
Trace: (Discrete) Frequency miz)
Site : BCHOE-HY
Condition : LF-3PURICTTE VERTICAL
EUT : Module
Powe: . Dy Battery (3.3%de)
Model : P BDI1306
Made : WODMA 850 Link Mode h4122
Over Limit  Read
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBm dBm dB
1@ 838.3 -18.93 -20.32 1.37 Peak
Z @ 882.4 -30.16 -31.89 1.73 Peak
3 1000.0 -61.05 -42.05 -13.00 -63.71 2.66 Peak
Remark:
1. #1: MS Signal
2. #2:BS Signal
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wanroninn. FCC/IC TEST REPORT Report No. FG6D1306
Data: 9 File: D:'Project'200604 ' Novatel'6D 1306'Part 22HWCDMA 850.EMI (12)
5 Lewvel {dBm} Date: 2006-12-20
FCC PART22:24
-35
1
-0
1000 1400, 1800. 2200. 2600. 3000
) _ Frequency (MHz)
Trace: (Discrete)
Hite : [BOHEHY
Condition : HFSSPURICUS VERTICAL
EUT : Module
Fower : Drurerry Bathery (3.3%de)
Model : PO eD1306
Mode : WODbLa 850 Link Mode 004182

Over Limit Read
Freq Level Limit Line Level Factor Rematk

WHz dBmn dB dBin dBun dB

1 1874.0 -57.75 -44.73 -13.00 -37.27 -0.48 Peak
Data: 10 File: ;' Project' 200604 Novatel'6D 1306'Part 22HWCDMA 850.EMI {12)
0 Lewel (dBm) Date: 2006-12-20
FCC PART2224
-35
1
-70
3000 3400. 3800. 4200. 4600. 5000

Trace: (Discrete) Frequency (MHz)
Rite : BCHEHY
Cendition - HF-SPURIOUS VERTICAL
EOT : Module
Fower : Drurrrny Battery (5.5Wde)
Modal : FG 6D1305
Moda - WDbia #50 Link hode £he152

Over Limit Read
Freq Level Limit Line Level Factor Rematrk
MHz dBm dB d B d B dB
[1a 3348.0 -50.69 _37.60 _13.00 _55.15 4.47 Peak |
Remark There is no more obvious emission except the listings above.
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wesonns. FCC/IC TEST REPORT

Report No.

FG6D1306

4.6.5.6 Mode 6

Horizontal Polarization

Data: 1 File: [x'Project' 200604 ' Novatel'6D 1306'Part 22H'HSDPA.EMI (12)
i Lewvel {dBm) Date: 2006-12-20
FEC PART22:24
-50
2 3
=100 30 84. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
ite : MCHE-HY
Condition : LF3PURICT: HOREZONTAL
EUT : Module
Frwer : Druvvirny Battery (3.3%de)
Model : FQ AD1306
Mode : HETPA Link Mode Cha122
Over Limit Eead
Freq Level Limit Lins Level Factor Remark
MKz dBn dB dBm dBm dB
1 0.0 -63.31 -50.31 -13.00 -63.67 0.36 Peak
2 179.0 -73.50 -60.50 -13.00 -60.35 -13.16 Peak
3 297 .8 -T2.80 -59.80 -13.00 -H2.79 -10.01 Feak
Data: 2 File: D:'Project'200604 ' Movatel'6D1306'Part 22HHSDPAEMI (12)
4 Lewvel {dBim) Date: 2006-12-20
1 FEC PART22:24
2
-50
o
=198 300 440, 580, T20. 860. 1000
Trace: (Discrete) Fremuanca Mt
Hite : IBCHGHT
Condition : LF-3FPURICTE HORZONTAL
EUT : Module
Fower : Drurerry Batbery (3.3%de)
Model : PG AD1306
Mode : HEDPa Link Mode Ch4122
Over Limit  BEead
Freq Level Limit Line Level Factor Rematk
Wiz dBm dB dBm dBm dB
1@ 838.3 -14.67 -13.35 -1.32 Peak
Z @ 880.3 -30.97 -30.06  -0.91 Peak
3 964 .3 -62.92 -40.02 -13.00 -BZ2.82 -0.11 Feak
Remark:
1. #1: MS Signal
2. #2:BS Signal
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wesonns. FCC/IC TEST REPORT Report No. : FG6D1306

File: [x'Project' 200604 Novatel'6D 1306 Part 22H'HSDPAEMI (12)

Data: 3
= Lewvel {(dBm) Date: 2006-12-20
FCC PART22:24
-35
1
-70
1000 1400, 1800. 2200, 2600. 3000
Trace: (Discrete) Frequency (MHz}
Site : BCHEHY
Condition : HF-SPURICUSE HORIZONTAL
EUT : Module
Fower : Drurerry Batbery (3.5Wde)
Model : FGBDI1306
Made : HEDPA Link Mode Cha 182
Over Limit Eead
Freq Level Limit Line Level Factor Rematrk
Wiz dBwn dB dBin dBin dB
1 1674.0 -28.77 -45.77 -13.00 -58.99 0.22 Peak
Data: 4 File: Iv:'Project'200604 ' Novatel'6D 1306 Part 22HHSDPA.EMI (12)
i Lewel (dBm) Date: 2006-12-20
FCC PART22:24
-35
1
-70
3000 3400. 3800. 4200. 4600. 5000
Trace: (Discrete) Frequency (k)
Site : (BCHOE-HY
Condition : HE-SPURIOUS HORIZONTAL
ENT : Module
Fower : Drurrrny Battery (35.5Wde)
Maodel : Fix 601506
Mede : HEDFA Link Mode Chd122
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
Wiz dBm dB dBm dBm dB
1@ 3344.0 -33.24 -40.24 -13.00 -38.64 3.41 Peak
Remark There is no more obvious emission except the listings above.
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wesonns. FCC/IC TEST REPORT Report No. : FG6D1306

Vertical Polarization

Data: 7 File: [:Project 200604 Novatel'6D 1306 Part 2Z2ZH'HSDPA.EMI (12)
5 Lewvel {(Bm} Date: 2006-12-20
FCC PART22/24
-50
2
=1 30 84, 138. 192. 246, 300

Trace: (Discrete) Ereguancy(MHz)

Site : BCHOGHY

Condition : LFSFURIOUE VERTICAL
EOT : Mod

Fower : Drurrrry Biattey (35.5Wde)
Model - B aD1306

Iode : HEDPA Link Mode Z7had 152

Over Limit  BEead
Freq Lewel Limit Line Level Factor Remark

Wiz dBmn dB d B dBun db

| 30.3 -73.07 -60.07 -13.00 -64.00 -9.07 Peak
2z 0z.1 -70.31 -57.31 -13.00 -62.60 -7.71 Peak
3 299.7 -69.26 -56.26 -13.00 -BZ.80 -6.46 Peak
Data: 8 File: D:'Project'200604 ' Movatel'6D1306'Part 22HHSDPAEMI (12}
0 Level {(Bm} Date: 2006-12-20
FEC PART22:24
2
-50
3
100 300 440. 580. T20. 860. 1000
Trace: (Discrete) Erequancy {MHz)
Hite . MCHG-HY
Conditiom : LFFURICUR VERTICAL
EUT : Module
Fower : Drwverry Batbeny (5.3Wde)
Model : B 6D1306
Mode : HSDPa Link Mode Ch4182
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
Wiz dBm dB dBm dBm dB
1@ 838.3 -19.93 -21.35 1.37 Peak
Z @ 882.4 -33.71 -30.43 1.73 Peak
3 994 .4 -61.12 -48.12 -13.00 -63.73 Z.01 Peak
Remark:
1. #1: MS Signal
2. #2:BS Signal
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wesonns. FCC/IC TEST REPORT Report No. : FG6D1306

File: [x'Project 200604 'Novatel'6D 1306 Part 22H'HSDPAEMI (12)
Date: 2006-12-20

Data: 9
Lewvel {dBm)
1]
FCC PART22:24
-35
1
-T0
1000 1400, 1800, 2200, 2600, 3000

Trace: (Discrete) it Splil ki)
Site : BCHEHY

Conditicn : HESFURIOUS VERTICAL
EUOT : Module

Power : Doy Battery (3.3Wde)
Medel : Py 601306

Mode : HEDPA Link Mode 0h4152

Over Limit  Read
Freq Level Limit Line Level Factor Rematk

Wiz dBmn dB dBin dBin dB
1@ 1674.0 -58.41 -45.41 -13.00 -57.93 -0.48 Peak

File: Ix'Project'200604 Novatel'6D 1306 'Part 22HHSDPA.EMI (12}

Data: 10
o Level (4Bm) Date: 2006-12-20
FCC PART22/24
-35
1
-70
3000 3400. 3800. 4200. 4600. 5000
Trace: (Discrete) Frequency (MHz)
Site : (BCHDE-HY
Condition : HESFURIOUS VERTICAL
EOT : Module
Fower . Dhurrrry Battexy (3.3Wde)
Model : PG EDII0G
Mode : HEDPA Link Mode Uhd182
Over Limit BRead
Freq Lewel Limit Line Level Factor Remark
Mz dBn dB dBn dBm dB
l @ 3348.0 -50.31 -37.31 -13.00 -54.77  4.47 FPeak
Remark There is no more obvious emission except the listings above.
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wesonns. FCC/IC TEST REPORT Report No. : FG6D1306

4.6.5.7 Mode 7
Horizontal Polarization
Data: 1 File: D:'Project'200604 ' Novatel'6D 1306 Part 24EWCDMA 1900.EMI (20)
5 Lewvel {idBm) Date: 2006-12-20
FCC PART22:24
-50
Z
3
100 30 a4, 138. 192, 246. 300
Trace: (Discrete) Rrequency \Whz)
Hite : MCHG-HY
Conditiom : LFSFURIONS HORIZONTAL
EIT : Module
Fower : Doy Battery (3.3Wde)
Iedel : B3 601306
Mode : WCDMA 1900 Link Mode £h3400
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
Wiz dBmn dB dBin d B dB
| 30.3 -63.89 -50.89 -13.00 -64.25 0.36 Peak
& 38.6 -63.94 -50.94 -13.00 -38.82 -3.12 Peak
3 288.9 -T3.13 -60.13 -13.00 -62.81 -10.31 Peak
Data: 2 File: D:'Project'200604 'Novatel'6D 1306 Part 24EWWCDMA 1900.EMI (20)
i Lewvel {dBm) Date: 2006-12-20
FCC PART22:24
-50
1 IR
=100 300 440. 580. T20. 860. 1000
Trace: (Discrete) Frequency (MHz)
Hite : MCHE-HY
Clonditiom : LFSFURIOUS HORIZCNTAL
EUT : Module
Fower : Drurerry Batbery (3.3%de)
Model : 3 AD1306
Mode : WCDMA 1900 Link Mode £H3400
Over Limit  BEead
Freq Level Limit Line Level Factor Rematk
Wiz dBn dB dBin dBin dB
1 234.4 -64.76 -51.7% -13.00 -63.59 -1.17 Peak
Z 948 .9 -64 .43 -51.43 -13.00 -64.17 -0.26 Peak
3 930.4 -63.84 -50.84 -13.00 -63.89 0.05 Peak
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FCC/IC TEST REPORT

EROATOMN LAB.

Report No. FG6D1306

Data: 3
& Lewvel (dBm}

File: Ix'Project 200604 'Novatel'6D 1306 Part 24EWWCDMA 1900.EMI (20)
Date: 2006-12-20

FCC PART22/24
1
-35
2
-0
1000 1400, 1800. 2200, 2600. 3000
Trace: (Discrete) Framuancy Wi
Site : [RCHDSHY
Clonditicn : HF-SFURIOUS HORIZONTAL
EUT : Module
Fower : Drwverry Batbey (3.3Wde)
Medel ¢ 3 ADI3TR
Mcde ¢ WCDMA 1900 Lind Mode CHE400
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
MHz dBn dB dBm dBm dB
1 @ 1878.0 -29.34 -28.83  -0.51 Peak
2 1958.0 -41.21 40,100 -1.11 Peak
Remark:

1. #1: MS Signal
2. #2:BS Signal

ata: 4
i Lewvel (dBm)

File: [v'Project200604'Novatel'6D 1306 Part Z4EWVCDMA 1900.EMI (20)
Date: 2006-12-20

FCC PART22:24
-35
1
-0
3000 3400. 3800, 4200, 4600, 5000
Trace: (Discrete) FrauSncy Mk
Fite : BCHE-HY
Condition : HE-SFURIOUS HORIZONTAL
ENT : Module
Fower : Drunrrry Battexy (35.5Wde)
Model : B 6D1306
Maode : WACDhia 1900 Lindk Maode ;ZhS400
Over Limit  Read
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBm dBm dB
1@ 3764.0 -43.86 -30.86 -13.00 -31.78  7.9Z2 Peak
SPORTON International Inc. Page No. : 115 of 138
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Report No. : FG6D1306

wesonns. FCC/IC TEST REPORT

Data: 5 File: D:'Project'200604 ' Novatel'6D 1306 Part 24EWWCDMA 1900.EMI (20)
3 Lewvel {(Bm} Date: 2006-12-20

FCC PART22:24

MWW%WMWM

i 5000 5400. 5800, 6200, G600, T000
Trace: (Discrete) Frequency (MHz)
Hite - BCHIGHT
Condition - HESPURIOUS HORIZONTAL
EOT : Module
Fower : Drunrrry Battexy (35.5Wde)
601306

Model : By
Mode + WCDhA 1900 Linde bode ChS400

Data: 6 File: D:'Project 200604 'Novatel'6D 1306 Part 24EAWWCDMA 1900.EMI {20)
& Lewel {dBm) Date: 2006-12-20

FCC PART22:24

Pt o s e v M A

10 7000 7400. 7800, 8200. 8600. 9000
Trace: (Discrete) Erequancy {MHz)
ite : BCHGHY
Cnditicn : HRSPURIOUS HORIZONTAL
ET : Module
Fower : Drurirry Batbery (3.5Wde)
Model : Pt 6D1306
Mode : WCDMA 1900 Link Mode Ch400
SPORTON International Inc. Page No. : 116 of 138
TEL : 886-2-2696-2468 Report Issued Date . Dec. 25, 2006
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wesonns. FCC/IC TEST REPORT Report No. : FG6D1306

File: [x'Project 200604 'Novatel'6D 1306 Part 24EWWCDMA 1900.EMI (20)
Date: 2006-12-20

Data: 7
Lewvel {dBm)
[1]
FCC PART22:24
-35
1
-0
9000 9400, 9800, 10200, 10600, 11000

Trace: (Discrete) Fremuanca; M
Hite : BCHGHY
Condition : HF-SPURICUS HORIZONTAL
EUT : Module
Fower : Drurerry Batbery (3.3%de)
Model : P2 DI3TR
Mode ¢ WCDbA 1900 Lind Mode CH400

Over Limit Read
Freq Lewel Limit Line Level Factor Remark
WHz dBn dB dBm dBm dB
1 @ 9404 .0 -41.51 -28.51 -13.00 -59.62 18.10 Peak
Data: 8 File: [:'Project'200604 ' Novatel'6D 1306'Part 24EWCDMA 1900.EMI (20)
5 Lewvel ((dBm} Date: 2006-12-20
FCC PART22:24
-35

(L 11000 11400, 11800, 12200, 12600, 13000
Trace: (Discrete) Frequency (MHz}
Site : MBCHEHY
Conditicn . HF-3PURIOUE HORIZONTAL
EUT : Module
Fower : Drurerry Bathery (3.3%de)
Model - PO D136
Mode : WiCDhAA 1900 Link Mode 2705400

Remark There is no more obvious emission except the listings above.
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wesonns. FCC/IC TEST REPORT

Report No.

Vertical Polarization

Data: 11 File: [:'Project'200604 ' Novatel'6D 1306'Part 24EWCDMA 1900.EMI {20)
i Lewvel {dBm) Date: 2006-12-20
FEC PART22:24
-50
2
3
=100 30 84. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Site : BCHEHY
Condition : LF-3FPURICE VERTICAL
EUT : Module
Powe: : Dy Battery (3.3%de)
Model : F36D1306
Made : WODMA 1900 Lind Mode Ch&400
Over Limit  Read
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBm dBm dB
1 31.9 -68.83 -55.83 -13.00 -59.22 -9.62 Peak
A 71.0 -65.68 -52.68 -13.00 -33.80 -11.88 Peak
3 106.7 -69.92 -56.92 -13.00 -62.17 -7.75 Peak
Data: 12 File: [x'Project'200604 ' Novatel'6D 1306'Part 24EWCDMA 1900.EMI (20)
i Lewel {dBm) Date: 2006-12-20
FEC PART22:24
-50
1 2 3
=100 300 440. 580. T20. 860. 1000
Trace: (Discrete) HLEqUEnCY (MEL)
Fite : BCHE-HY
Condition : LESFURICUS VERTICAL
EUT : Module
Powe:r : Dy Battery (3.3%de)
Model : F36D1306
Made : WODMA 1900 Lind Mode Ch&400
Over Limit Read
Freq Level Limit Line Level Factor Rematk
Wiz dBn dB dBin dBin dB
1 247 .4 -61.59 -48.59 -13.00 -63.04 1.45 Peak
Z 880.4 -61.76 -48.76 -13.00 -63.54 1.7% Peak
3 937.4 -61.58 -48.58 -13.00 -64.14 Z.56 Feak
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wesonns. FCC/IC TEST REPORT Report No. : FG6D1306

File: Ix'Project'200604 ' Novatel'6D 1306 Part 24EWWCDMA 1900.EMI (20)

Data: 13
5 Lewvel (dBm) Date: 2006-12-20
FCC PART22/24
1
-35
2
70
1000 1400. 1800, 2200. 2600, 3000
Trace: (Discrete) rrequency (MH)
Hite : MCHG-HY
Conditiom : HF-PURIOUS VERTICAL
EIT : Module
Fowex : Doy Battery (3.3Wde)
Iedel : B3 601306
Mode : WCDMA 1900 Link Mode £h3400
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
Wiz dBmn dB dBin d B dB
1@ 1834 .0 -Z2.31 -21.81  -0.350 Peak
Z @ 1938.0 -42 .52 -41.92  -0.60 Peak
Remark:
1. #1: MS Signal
2. #2:BS Signal
Data: 14 File: [:'Project' 200604 ' Novatel'6D 1306'Part 24EWCDMA 1900.EMI {20)
- Lewvel (dBm} Date: 2006-12-20
FCC PART22/24
-35
1
-0
3000 3400, 3800. 4200. 4600. 5000
Trace: (Discrete) Frequency (MHz}
Hite : MCHG-HY
Clonditiom : HF-2FURIOUS VERTICAL
EIT : Module
Fower : Doy Battery (5.3Wde)
Medel : B3 601306
Mode : WD 1900 Link Mode 33400
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
Mz dBn dB dBm dBm dB
1@ 3764.0 48,13 -353.13 -13.00 -34.76  6.64 Peak
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wesonns. FCC/IC TEST REPORT Report No. : FG6D1306

Data: 15 File: Ix'Project'200604 Novatel'6D 1306 Part 24EWCDMA 1900.EMI (20)
o Level {iIBm}) Date: 2006-12-20

FCC PART2224

-35

MWWMMM_MWWM

"D 5000 5400. 5800, 6200. 6600, 7000
Frequency (MHz)

Trace: (Discrete)
Bite : BCHE-HY
Conditicn : HE-SFURIOURE VERTICAL
EOT : Module
Powe:r : Dy Batteny (3.3%Wde)
Model - B3 AD1506
Moda ; WiCDhs 1900 Lind: Mode L5400
Data: 16 File: D' Project'200604 ' Novatel'6D 1306'Part 2Z4EWVCDMA 1900.EMI (20)
. Lewvel (dBm) Date: 2006-12-20
FCC PART22:24
-35

M

g 7000 T7400. T800. 8200, 8600. 9000
Frequency (MHz)

Trace: (Discrete)
Site : BBCHE-HY
Condition : HF-SFURICUS VERTICAL
EOT : Module
Powe: . Dy Battery (3.3%de)
Model : PG eD1306
Mode : WiCDhid 1900 Link Mede 2235400
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wesonns. FCC/IC TEST REPORT Report No.

File: I:'Project'200604 Novatel'6D 1306 Part 24EWVCDMA 1900.EMI (20)

Data: 17
o Lewvel {dBm) Date: 2006-12-20
FCC PART22:24
-35 i
-0
9000 9400, 9800, 10200, 10600, 11000

Trace: (Discrete) Frequerncy (k)
Hite : IBCHIGHTY
Condition : HF-SSPURICUR VERTICAL
EUT : Module
Fowex : Drurrvrry Biactheny (3.5Wde)
Model . B3 AD1306
Mode : WD 1900 Link Mode £h9400 -

Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
Wiz dBm dB dBm dBm dB
| 1@ Q404 .0 -38.80 -23.80 -13.00 -35.84 17.04 Peak |
Data: 18 File: D:'Project'20060 4 Novatel'6D 1306 Part 24EWWCDMA 1900.EMI (20)
= Lewvel {dBm) Date: 2006-12-20
FCC PART2224
-35

0 11000 11400. 11800, 12200. 12600. 13000
Trace: (Discrete) Frequency (MHz}
Site : MBCHEHY
Conditicn : HF-2FURICOUS VERTICAL
BT : Medule
Powe: . Dy Battery (3.3%de)
Idodel - PG eD1306
Idode : WiCDhid 1900 Link Mede 2235400

Remark: There is no more obvious emission except the listings above.

FG6D1306
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wesonns. FCC/IC TEST REPORT Report No. : FG6D1306

4.6.5.4 Mode 4

Horizontal Polarization

Data: 1 File: D:'Project' 200604 ' Novatel'6D 1306'Part 24EHSDPA.EMI (20)
. Lewvel {(dBm) Date: 2006-12-20
FEC PART22:24
-50
2 3
g 30 a4, 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Fite : 3CHE-HY
Conditiom : LF-FURIONS HORIZONTAL
EIT : Module
Powe: . Dy Battery (3.3%de)
Model : PO ADI306
Mode : HETPA Link Mode Ch400
Over Limit Eead
Freq Level Limit Line Level Factor Remark
Wiz dBwn dB dBin d B dB
1 0.3 -64.26 -51.26 -13.00 -64.62  0.30 Peak
A 181.7 -73.77 -60.77 -13.00 -60.29 -13.1%8 Peak
3 291.1 -73.07 -60.07 -13.00 -62.82 -10.25 Peak
Data: 2 File: D:'Project'200604 'Novatel'6D1306'Part 24EBHSDPAEMI (20)
= Lewvel (dBim) Date: 2006-12-20
FCCPART22:24
-50
| 23
180 300 440. 580. T20. 860. 1000
Trace: (Discrete) Frequency (MHz)
Hite : MCHG-HY
Clonditiom : LFSFURIONS HORIZCNTAL
EUT : Module
Fower : Druverry Batbeny (3.3Wde)
Model . FG AD1306
Mode : HEDP4 Link Mode Cho400
Over Limit  BRead
Freq Lewel Limit Line Level Factor Remark
Wiz dBm dB dBm dBm dB
1 882.4 -64.63 -51.63 -13.00 -63.74 -0.89 Peak
A 974 .8 -63.77 -50.77 -13.00 -63.77  0.00 Peak
3 0995.8 -63.82 -50.82 -13.00 -64.02 0.20 Peak
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File: [vProject'200604'Novatel'6D 1306 Part 24E'HSDPA.EMI (20)

Data: 3
& Lewvel (dBm) Date: 2006-12-20
FCC PART22/24
1
-35 2
-T0
1000 1400, 1800, 2200, 2600. 3000

Trace: (Discrete) Frequency (k)

Site : (RCHDGHY
Conditicn ;. HF-3PURIOUS HORIZONTAL
EUT : Module
Fower : Dy Batbery (3.5Wde)
Medel : P ADIATR
Mede : HEDFA Link Mode Cho400
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
MHz dBn dB dBm dBm dB
1 @ 1884 .0 -25.22 -24.54  -0.6% Peak
2 1958.0 -36.71 -35.60 0 -1.11 Peak
Remark:

1. #1: MS Signal
2. #2:BS Signal
File: v Project: 200604 Novatel'6D1306\Part 24E HSDPA.EMI (20)

ata: 4
0 Lewvel {dBm} Date: 2006-12-20

FCC PART22:24
-35
1
70
3000 3400. 3800, 4200, 4600. 5000
Trace: (Discrete) Frequency;{MHz)
Site : B3CHIEHT
Clondition : HFSPURIOUS HORIZONTAL
EUT : Module
Fower : Doy Battery (5.3Wde)
Madel : B EDI306
Mode : HEDF4 Link Mode Sh900
Over Limit  BRead
Freq Lewel Limit Line Level Factor Remark
MHz dBn dB dBn dBm dB
1 3764.0 -44.52 -31.52 -13.00 -52.44  7.92 Peak
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Dat File: Ix'Project 200604 'Novatel'6D 1306 Part 24E'HSDPA.EMI (20)
Date: 2006-12-20

ah
i Level (dBm}

FCC PART22:24

WMWWWMM

L 5000 5400. 5800. 6200, 6600. 7000
Frequency (MHz)

Trace: (Discrete)

Site : (3CHIEHY
Clonditicn, : HF-#PURICUS HORIZONTAL
EOT : Module
Powe: : Dy Battery (3.3%Wde)
Model : PO ADI306
Mode : HEDPA Lind Mede Choa00

Dat. File: :'Project'200604 Novatel'GD 1306 'Part 24E'HSDPA.EMI (20)

Date: 2006-12-20

a: 6
& Lewvel (dBm)

FCC PART22:24

-35

MMW

o 7000 7400, 7800, 8200, 8600, 9000
Traice: iikcrsiey Frequency (MHz}
Fite : BCHE-HY
Conditicn : HF-3FURIOUS HORIZONTAL
EOT : Module
Power . Dy Battery (3.3%de)
Model - PG ADIS06E
Moda : HEDPA Link Mode ohsao
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File: [x'Project 200604 'Novatel'6D 1306 Part 24EHSDPA.EMI (20)
Date: 2006-12-20

Data: 7
Lewvel (dBm}
[1]
FCC PART22/24
-35
1
7o
9000 9400. 9800. 10200. 10600. 11000
Trace: (Discrete) Frauancy kY
Site : BCHEHY
Condition : HE-SPURIOUS HORIZONTAL
ENT : Module
Fower . Drunrrry Battexy (35.5Wde)
Maodel : Fi3 601506
Mede : HEDFA Link Mode Chod0 -
Over Limit Read
Freq Level Limit Line Level Factor Remark
Mz dBm dB dBm dBm dB
1 Q404 .0 -42.12 -29.12 -13.00 -60.23 18.10 Peak
Data: 8 File: [:'Project'200604 ' Novatel'6D 1306'Part 24EHSDPA.EMI (20)
e Lewvel (dBm) Date: 2006-12-20
FCC PART22/24
-35
70
11000 11400. 11800 12200, 12600. 13000
Trace: (Discrete) Fhemuancy ity
Site : BCHOEHY
Condition : HF-SPURICUR HORIZONTAL
EUT : Module
Powe: . Dy Battery (3.3%de)
Model : FGRDI306
Made : HEDPA Link Mode h400

Remark There is no more obvious emission except the listings above.
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Vertical Polarization

FG6D1306

Data: 11 File: D:'Project'200604 ' Novatel'6D1306'Part 24EHSDPA.EMI (20)
0 Lewvel {dBm} Date: 2006-12-20
FECPART22:24
-50
7
1 3
A0 30 4. 138. 192, 246. 300
Trace: (Discrete) Erequancy{Mkizy
Fite : BCHE-HY
Conditiom : LF-FURIOUS VERTICAL
EIT : Module
Power . Dy Battery (3.3%de)
Model : P ADM306
Mode : HETPA Link Mode Ch9400
Over Limit Read
Freq Level Limit Line Level Factor Rematk
Wiz dBn dB dBin dBin dB
1 Q0.3 -F0.80 -57.80 -13.00 -61.71 -9.09 Peak
Z 104.8 -64.91 -51.91 -13.00 -37.18 -7.73 Peak
3 295.1 -69.92 -56.92 -13.00 -63.35 -6.56 Peak
Data: 12 File: D:'Project'200604 ' Movatel'6D 1306 Part 24EBHSDPA.EMI {20)
0 Lewvel {dBm) Date: 2006-12-20
FCE PART22:24
-50
1 2 3
=180 300 440. 580. T20. 860. 1000
Trace: (Discrete) Feequency (k)
Hite : MCHG-HY
Clonditiom : LFSFURICUS VERTICAL
EUT : Module
Fower : Drwverry Batbery (3.3Wde)
Model : PG AD1306
Mode : HEDPa Link Mode Ch9400
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
Wiz dBm dB dBm dBm dB
1 871.9 -61.26 -48.26 -13.00 -6Z.90 1.64 Peak
A 053.8 -61.48 -48.48 -13.00 -63.77 Z2.29 Peak
3 937.4 -61.44 -48 .44 -13.00 -64.00 Z.56 Peak
SPORTON International Inc. Page No. : 126 of 138
TEL : 886-2-2696-2468 Report Issued Date . Dec. 25, 2006
FAX : 886-2-2696-2255 Report Version : Rev. 02

: NBZNRM-EU870D
: 3229A-EU870D

FCCID
ICID



wesonns. FCC/IC TEST REPORT Report No. : FG6D1306

File: I:'Project'200604 Novatel'6D 1306'Part 24E'HSDPA.EMI (20)

Data: 13
5 Lewvel (dBm}) Date: 2006-12-20
FCC PART22/24
1
.35 2
70
1000 1400, 1800, 2200, 2600. 3000

Trace: (Discrete) Epequancy{Mkiz)

Hite : BCHGHY

Condition : HESFURIOUS VERTICAL
EOT : Module

Fower : Dhunrrry Battexy (35.5Wde)
Model - B aD1306

Iode : HEDPA Link hode Zho400

Over Limit  Read
Freq Level Limit Line Level Factor Remark

Wz dBmn dB d B dBun db

1 1878.0 -25.63 S25.28  -0.40 Peak
2 1958.0 -37.62 -37.02  -0.60 Peak
Remark:

1. #1: MS Signal
2. #2:BS Signal
File: D:'Project'200604 ' Novatel'6D1306'Part 24EHSDPAEMI (20)

Data: 14
5 Lewvel (dBm) Date: 2006-12-20
FCC PART22:24
-35
1
70
3000 3400. 3800, 4200, 4600. 5000
Trace: (Discrete) Frequency;{MHz)
Site : BCHOEHY
Condition : HE-SFURIOUS VERTICAL
EUT : Module
Fower : Dhunrrry Battexy (35.5Wde)
Model : B 6DI306
Maode : HRDFA Link Mode Shodid
Over Limit  Read
Freq Level Limit Line Level Factor Remark
Mz dBm dB dBm dBm dB
1 3758.0 -48.44 -35.44 -13.00 -35.08 6.64 Peak
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Data: 15 File: I:'Project'200604 Novatel'6D1306'Part 24EEHSDPAEMI (20)
s Lewvel {dBm) Date: 2006-12-20

FCC PART2224

-35

WWWWM

g 5000 5400. 5800, 6200, 6600, 7000
Trace: (Discrete) Frequency {MHZ}
Hite : DGCHOBHT
Clondition : HFSFURIOUS VERTICAL
EUT : Module
Powe: . Dy Battery (3.3%de)
Model - FG6D1306
Mode : HEDP4 Link Mode Ch400
Data: 16 File: v Project'200604 ' Novate'6D 1306 Part 24EHSDPA.EMI (20)
& Level {dBm) Date: 2006-12-20
FCC PART22:24
-35
70
7000 7400, T#OO. 8200. 8600, 9000
Trace: (Discrete) FrRnuane k)
Hite : BECHOEHT
Condition : HFSFURIOUS YERTICAL
EUT : Mod
Power . Dy Battery (3.3%de)
Model - F3 6D1306
Mode - HEDP4 Link Mode Ch400
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Data: 17 File: [: Project200604'Novatel'6D 1306'Part 24E'HSDPA.EMI (20)
a Lewvel {dBm} Date: 2006-12-20
FCC PARTZ22/24
-35 i
-70
9000 9400. 9800. 10200. 10600. 11000

Trace: (Discrete) Frequency (MHz}
Hite : [BOHEHY

Conditicn : HFBFURICOUR VERTICAL
EOT : Module

Fower : Doy Battery (5.3Wde)
Medel : Fi3 601306

Idode : HEDFA Link Made ZChsa0

Over Limit  Read
Freq Lewel Limit Line Level Factor Remark

Wiz dBm dB d B dBun dB

| 1 9404 .0 -38.81 -25.81 -13.00 -55.85 17.04 Peak |
Data: 18 File: [:'Project200604'Novatel'6D 1306 Part 24E'HSDPA.EMI (20)
. Lewvel {dBm) Date: 2006-12-20
FCC PART22/24
-35

MWWWMW%

- 11000 11400, 11800, 12200, 12600, 13000
Trace: (Discrete) Frequency (MHz)
Rite : C3CHOEHY
Condition : HESFURIOUS VERTICAL
EOT : Module
Powe: . Dy Battery (3.3%de)
Modal : FG 6D1306
Meda - HDPA Link Moda Cho400
Remark: There is no more obvious emission except the listings above.
SPORTON International Inc. Page No. : 129 of 138
TEL : 886-2-2696-2468 Report Issued Date . Dec. 25, 2006
Report Version : Rev. 02

FAX : 886-2-2696-2255
FCCID : NBZNRM-EU870D
ICID : 3229A-EU870D



wesonns. FCC/IC TEST REPORT Report No. : FG6D1306

4.7Frequency Stability (Temperature Variation)

4.7.1 Measurement Instrument
As decribed in chapter 5 of this test report.
4.7.2 Test Procedure

1. The EUT and test equipment were set up as shown on the following section.

2. With all power removed, the temperature was decreased to -30°C and permitted to stabilize for three
hours. Power was applied and the maximum change in frequency was note within one minute.

3. With power OFF, the temperature was raised in 10°C steps. The sample was permitted to stabilize at
each step for at least one-half hour. Power was applied and the maximum frequency change ws noted
within one minute.

4. The temperature tests were performed for the worst case.

5. Test data was recorded.

4.7.3 Test Setup Layout

EUT
L ]
Thermal Chamber O
Base Station
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4.7.4 Test Result
Test Mode : GSM850 (GSM) CH189
Temperature(°C) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 -49 -0.03
-20 38 0.02
-10 -37 -0.02
0 22 0.01
10 28 0.01 25 Passed
20 -32 -0.02
30 -36 -0.02
40 45 0.02
50 -42 -0.02
Test Mode : GSM850 (EDGE) CH189
Temperature(°C) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 43 0.02
20 -44 -0.02
-10 38 0.02
0 27 0.01
10 24 0.01 25 Passed
20 -33 -0.02
30 -27 -0.01
40 25 0.01
50 38 0.02
Test Mode : PCS1900 (GSM) CH661
Temperature(°C) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 -53 -0.03
-20 47 0.02
-10 -38 -0.02
0 26 0.01
10 28 0.01 25 Passed
20 31 0.02
30 -34 -0.02
40 -38 -0.02
50 44 0.02
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Test Mode : PCS1900 (EDGE) CH661
Temperature(°C) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 =72 -0.04
-20 68 0.04
-10 64 0.03
0 -52 -0.03
10 -55 -0.03 25 Passed
20 -48 -0.03
30 -43 -0.02
40 45 0.02
50 -46 -0.02
Test Mode : WCDMA Band V CH4182
Temperature(°C) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 56 0.03
-20 -42 -0.02
-10 37 0.02
0 24 0.01
10 -22 -0.01 2.5 Passed
20 36 0.02
30 -28 -0.01
40 -34 -0.02
50 -42 -0.02
Test Mode : WCDMA Band V (HSDPA) CH4182
Temperature(°C) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 41 0.02
-20 33 0.02
-10 -28 -0.01
0 25 0.01
10 -22 -0.01 2.5 Passed
20 30 0.02
30 33 0.02
40 -40 -0.02
50 -39 -0.02
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Test Mode : WCDMA Band || CH9400
Temperature(°C) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 43 0.02
-20 33 0.02
-10 -28 -0.01
0 30 0.02
10 25 0.01 2.5 Passed
20 -20 -0.01
30 -26 -0.01
40 22 0.01
50 -28 -0.01
Test Mode : WCDMA Band 1l (HSDPA) CH9400
Temperature(°C) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 50 0.03
-20 42 0.02
-10 -44 -0.02
0 36 0.02
10 28 0.01 2.5 Passed
20 -27 -0.01
30 41 0.02
40 -38 -0.02
50 35 0.02
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4.8 Frequency Stability (Voltage Variation)

4.8.1 Measurement Instrument
As described in chapter 5 of this test report.
4.8.2 Test Procedure
1. The EUT was placed in a temperature chamber at 2545 °C and connected as the following section.
2. The power supply voltage to the EUT was varied from BEP to 115% of the nominal value measured at
the input to the EUT.
3. The variation in frequency was measured for the worst case.
4.8.3 Test Setup Layout

EUT

Thermal Chamber O

Base Station

4.8.4 Test Result
Test Mode : GSM850 (GSM) CH189

Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.3 -11.0 -0.01
BEP 8.0 0.00 25 Passed
3.8 -17.0 -0.01
Test Mode : GSM850 (EDGE) CH189
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.3 -18.0 -0.01
BEP 25.0 0.01 25 Passed
3.8 -22.0 -0.01
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Test Mode : PCS1900 (GSM) CH661
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.3 30.0 0.02
BEP 27.0 0.01 25 Passed
3.8 -31.0 -0.02
Test Mode : PCS1900 (EDGE) CH661
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.3 16.0 0.01
BEP -19.0 -0.01 25 Passed
3.8 20.0 0.01
Test Mode : WCDMA Band V CH4182
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.3 25.0 0.01
BEP 32.0 0.02 25 Passed
3.8 -24.0 -0.01
Test Mode : WCDMA Band V (HSDPA) CH4182
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.3 25.0 0.01
BEP 13.0 0.01 25 Passed
3.8 -14.0 -0.01
Test Mode : WCDMA Band || CH9400
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) | Result
3.3 23.0 0.01
BEP -18.0 -0.01 25 Passed
3.8 26.0 0.01
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Test Mode : WCDMA Band Il (HSDPA) CH9400

Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.3 28.0 0.01
BEP 25.0 0.01 25 Passed
3.8 -18.0 -0.01
Remark:

1. Normal Voltage=3.3V.
2. Battery End Point (BEP)=2.9 V.
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5 List of Measurement Equipments
Calibration
Instrument Manufacturer | Model No. | Serial No. | Characteristics Due Date Remark
Date
) Radiation
Spectrum analyzer Agilent E4408B MY44211030 9KHz-26.5GHz Oct. 05, 2006 | Oct. 04, 2007
(03CHO06-HY)
) Radiation
EMI Test Receiver R&S ESCS30 100356 9KHz-2.75GHz Jul. 13, 2006 | Jul. 12, 2007
(03CHO6-HY)
Radiation
Controller INN-CO C02000 N/A N/A N/A N/A
(03CHO06-HY)
. Radiation
Bilog Antenna SCHAFFNER CBL6112B 2885 30MHz -2GHz Nov. 20, 2006 |Nov. 19, 2007
(03CHO06-HY)
Radiation
Horn Antenna Com-Power AH118 071025 1G-18G Mar. 29, 2006 |Mar. 28, 2007
(03CHO06-HY)
Radiation
SHF-EHF Horn SCHWARZBECK | BBHA 9170 9170-249 14G - 40G Nov. 20, 2006 |Nov. 19, 2008
(03CHO06-HY)
. . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 15, 2006 [Nov. 14, 2007
(03CHO06-HY)
. S Radiation
Pre Amplifier Mini Circuits ZKL-2 D092004-1 10~2500MHz Nov. 15, 2006 |Nov. 14, 2007
(03CHO06-HY)
Radiation
Turn Table INN-CO DS2000 420/650/00 0 ~ 360 degree N/A N/A
(03CHO06-HY)
114/8000604/ Radiation
Antenna Mast INN-CO MM3000 Im-4m N/A N/A
L (03CHO06-HY)
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6 Uncertainty Evaluation

Uncertainty of Radiated Emission Measurement

(30MHz ~ 1000MHz)

Contribution

Uncertainty of Xi

i Probability u(x;)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence 254
of 95%  U=2Uc(y)
Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)
Contribution Uncertainty of Xi
i Probability u(x) Ci | Ci*u(x)
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR I'1= 0.197
Antenna VSWR 2= 0.194 +0.34/-0.35 U-shaped 0.244 1 0.244
Uncertainty=20log(1-I'1*T'2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of 472
confidence of 95%  U=2Ue(y)
END OF TEST REPORT
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